
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



English Plain Language Summary
[...]
Provide the source of the average organic strength or BOD5 concentration.

 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 21 of 28

B. Proposed organic loading

This table must be completed if this application is for a facility that is not in operation or 
if this application is to request an increased flow that will impact organic loading.

Table 1.1(1) – Design Organic Loading

Source Total Average Flow (MGD)
Influent BOD5 
Concentration (mg/l)

Municipality 

Subdivision 0.6 350

Trailer park – transient

Mobile home park

School with cafeteria and 
showers

School with cafeteria, no 
showers

Recreational park, 
overnight use

Recreational park, day use

Office building or factory

Motel

Restaurant

Hospital

Nursing home

Other

TOTAL FLOW from all 
sources

0.6

AVERAGE BOD5 from all 
sources

350

Section 3. Proposed Effluent Quality and Disinfection (Instructions 
Page 59)

A. Existing/Interim I Phase Design Effluent Quality

Biochemical Oxygen Demand (5-day), mg/l: 5

Total Suspended Solids, mg/l: 5

Ammonia Nitrogen, mg/l: 2

Total Phosphorus, mg/l: 1

Dissolved Oxygen, mg/l: >4

Other: N/A



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 22 of 28

B. Interim II Phase Design Effluent Quality

Biochemical Oxygen Demand (5-day), mg/l: 5

Total Suspended Solids, mg/l: 5

Ammonia Nitrogen, mg/l: 2

Total Phosphorus, mg/l: 1

Dissolved Oxygen, mg/l: >4

Other: N/A

C. Final Phase Design Effluent Quality

Biochemical Oxygen Demand (5-day), mg/l: 5

Total Suspended Solids, mg/l: 5

Ammonia Nitrogen, mg/l: 2

Total Phosphorus, mg/l: 1

Dissolved Oxygen, mg/l: >4

Other: N/A

D. Disinfection Method

Identify the proposed method of disinfection.

☒   Chlorine: 1-4 mg/l after 20 minutes detention time at peak flow

Dechlorination process: OR

☒   Ultraviolet Light: 10 seconds contact time at peak flow 

☐   Other: N/A

Section 4. Design Calculations (Instructions Page 59)

Attach design calculations and plant features for each proposed phase. Example 4 of the 
instructions includes sample design calculations and plant features. 

Attachment: Design Calculations

Section 5. Facility Site (Instructions Page 60)

A. 100-year floodplain

Will the proposed facilities be located above the 100-year frequency flood level?

☒   Yes ☐   No

If no, describe measures used to protect the facility during a flood event. Include a site 
map showing the location of the treatment plant within the 100-year frequency flood 
level. If applicable, provide the size and types of protective structures.

N/A

Provide the source(s) used to determine 100-year frequency flood plain.



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 23 of 28

FEMA Map Viewer: 48259C0125F

For a new or expansion of a facility, will a wetland or part of a wetland be filled?

☐   Yes ☒   No

If yes, has the applicant applied for a US Corps of Engineers 404 Dredge and Fill Permit?

☐   Yes ☒   No

If yes, provide the permit number: N/A

If no, provide the approximate date you anticipate submitting your application to the 
Corps: N/A

B. Wind rose

Attach a wind rose: Windrose

Section 6. Permit Authorization for Sewage Sludge Disposal 
(Instructions Page 60)

A. Beneficial use authorization

Are you requesting to include authorization to land apply sewage sludge for beneficial use 
on property located adjacent to the wastewater treatment facility under the wastewater 
permit?

☐   Yes ☒   No

If yes, attach the completed Application for Permit for Beneficial Land Use of Sewage 
Sludge (TCEQ Form No. 10451): N/A

B. Sludge processing authorization

Identify the sludge processing, storage or disposal options that will be conducted at the 
wastewater treatment facility:

☐   Sludge Composting

☐   Marketing and Distribution of sludge

☐   Sludge Surface Disposal or Sludge Monofill

If any of the above, sludge options are selected, attach the completed Domestic 
Wastewater Permit Application: Sewage Sludge Technical Report (TCEQ Form No. 
10056): N/A

Section 7. Sewage Sludge Solids Management Plan (Instructions Page 
61)

Attach a solids management plan to the application.

Attachment: Solids Management Plan

The sewage sludge solids management plan must contain the following information:

• Treatment units and processes dimensions and capacities
• Solids generated at 100, 75, 50, and 25 percent of design flow



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 24 of 28

• Mixed liquor suspended solids operating range at design and projected actual flow
• Quantity of solids to be removed and a schedule for solids removal
• Identification and ownership of the ultimate sludge disposal site
• For facultative lagoons, design life calculations, monitoring well locations and depths, 

and the ultimate disposal method for the sludge from the facultative lagoon

An example of a sewage sludge solids management plan has been included as Example 5 of 
the instructions.



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 25 of 28

DOMESTIC WASTEWATER PERMIT APPLICATION 
WORKSHEET 2.0: RECEIVING WATERS

The following information is required for all TPDES permit applications.

Section 1. Domestic Drinking Water Supply (Instructions Page 64)

Is there a surface water intake for domestic drinking water supply located within 5 miles 
downstream from the point or proposed point of discharge?

☐   Yes ☒   No

If no, proceed it Section 2. If yes, provide the following:

Owner of the drinking water supply: N/A

Distance and direction to the intake: N/A

Attach a USGS map that identifies the location of the intake.

Attachment: N/A

Section 2. Discharge into Tidally Affected Waters (Instructions Page 
64)

Does the facility discharge into tidally affected waters?

☐   Yes ☒   No

If no, proceed to Section 3. If yes, complete the remainder of this section. If no, proceed to 
Section 3.

A. Receiving water outfall

Width of the receiving water at the outfall, in feet: N/A

B. Oyster waters

Are there oyster waters in the vicinity of the discharge?

☐   Yes ☒   No

If yes, provide the distance and direction from outfall(s).

N/A

C. Sea grasses

Are there any sea grasses within the vicinity of the point of discharge?

☐   Yes ☒   No

If yes, provide the distance and direction from the outfall(s).

N/A



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 26 of 28

Section 3. Classified Segments (Instructions Page 64)

Is the discharge directly into (or within 300 feet of) a classified segment?

☐   Yes ☒   No

If yes, this Worksheet is complete.

If no, complete Sections 4 and 5 of this Worksheet.

Section 4. Description of Immediate Receiving Waters (Instructions 
Page 65)

Name of the immediate receiving waters: unnamed intermittent stream, thence to North Creek, 
thence to Segment 1806B of Cypress Creek of the Guadalupe River Basin

A. Receiving water type

Identify the appropriate description of the receiving waters.

☒   Stream

☐    Freshwater Swamp or Marsh

☐   Lake or Pond

Surface area, in acres: N/A

Average depth of the entire water body, in feet: N/A

Average depth of water body within a 500-foot radius of discharge point, in feet: 
N/A

☐    Man-made Channel or Ditch

☐   Open Bay

☐   Tidal Stream, Bayou, or Marsh

☐   Other, specify: N/A

B. Flow characteristics

If a stream, man-made channel or ditch was checked above, provide the following. For 
existing discharges, check one of the following that best characterizes the area upstream 
of the discharge. For new discharges, characterize the area downstream of the discharge 
(check one).

☒   Intermittent - dry for at least one week during most years

☐   Intermittent with Perennial Pools - enduring pools with sufficient habitat to 
maintain significant aquatic life uses

☐   Perennial - normally flowing

Check the method used to characterize the area upstream (or downstream for new 
dischargers).

☐   USGS flow records

☐   Historical observation by adjacent landowners

☐   Personal observation



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 27 of 28

☐   Other, specify: N/A

C. Downstream perennial confluences

List the names of all perennial streams that join the receiving water within three miles 
downstream of the discharge point.

N/A

D. Downstream characteristics

Do the receiving water characteristics change within three miles downstream of the 
discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)?

☐   Yes ☒   No

If yes, discuss how. 

N/A

E. Normal dry weather characteristics

Provide general observations of the water body during normal dry weather conditions.

Streambed is dry.

Date and time of observation: August 2024, 9AM

Was the water body influenced by stormwater runoff during observations?

☐   Yes ☒   No

Section 5. General Characteristics of the Waterbody (Instructions 
Page 66)

A. Upstream influences

Is the immediate receiving water upstream of the discharge or proposed discharge site 
influenced by any of the following? Check all that apply.

☐   Oil field activities ☐   Urban runoff

☐   Upstream discharges ☐   Agricultural runoff

☐   Septic tanks ☐   Other(s), specify: N/A



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 28 of 28

B. Waterbody uses

Observed or evidences of the following uses. Check all that apply.

☐   Livestock watering ☐   Contact recreation

☐   Irrigation withdrawal ☐   Non-contact recreation

☐   Fishing ☐   Navigation

☐   Domestic water supply ☐   Industrial water supply

☐   Park activities ☐   Other(s), specify: N/A

C. Waterbody aesthetics

Check one of the following that best describes the aesthetics of the receiving water and 
the surrounding area.

☐   Wilderness: outstanding natural beauty; usually wooded or unpastured area; water 
clarity exceptional

☒   Natural Area: trees and/or native vegetation; some development evident (from 
fields, pastures, dwellings); water clarity discolored

☐   Common Setting: not offensive; developed but uncluttered; water may be colored 
or turbid

☐   Offensive: stream does not enhance aesthetics; cluttered; highly developed; 
dumping areas; water discolored



Comfort 590 WWTF - Process Flow Diagram

Attachment – Process Flow Diagram
Page 1 of 3

Phase 1 – 100,000 gpd



Comfort 590 WWTF - Process Flow Diagram

Attachment – Process Flow Diagram
Page 2 of 3

Phase 2 – 300,000 gpd



Comfort 590 WWTF - Process Flow Diagram

Attachment – Process Flow Diagram
Page 3 of 3

Final Phase – 600,000 gpd



Comfort 590 WWTF – Treatment Unit Sizing and Process Description

Attachment – Treatment Unit Sizing and Process Unit Sizing and Description
Page 1 of 1

Treatment Process Description

Comfort 590 WWTF will be an MBR system consisting of several process trains. The system will 
have a primary screen, equalization tanks, multiple process trains consisting of anoxic, aeration, 
membrane zones, and sludge holding tanks. The facility will utilize UV or Chlorine disinfection. 
The design will be in accordance with Texas Administrative Code Title 30, Part 1: Texas 
Commission on Environmental Quality (TCEQ) Chapter 217 (Design Criteria for Domestic 
Wastewater Systems).

Treatment Unit Sizing

Phase 1 – 100,000 GPD

Headworks with Screening
Equalization Tank (1) 12’ wide x 25’ long x 10.5’ SWD – 23,562 gals
Sludge Holding Tank (1) 14’ dia x 18.5’ tall – 21,291 gallons
Process Units (MBR) (2) 41’ x 10’ x 8.5’ SWD – 52,135 gallons
Chlorine Contact Chamber (1) 10’ x 10’ x 8.5’ SWD – 6,358 gallons

Phase 2 – 300,000 GPD

Headworks with Screening
Equalization Tank (3) 12’ wide x 25’ long x 10.5’ SWD – 70,686 gals
Sludge Holding Tank (3) 14’ dia x 18.5’ tall – 63,873 gallons
Process Units (MBR) (6) 41’ x 10’ x 8.5’ SWD – 156,405 gallons
Chlorine Contact Chamber (3) 10’ x 10’ x 8.5’ SWD – 19,074 gallons

Final Phase – 600,000 GPD

Headworks with Screening
Equalization Tank (6) 12’ wide x 25’ long x 10.5’ SWD – 141,372 gals
Sludge Holding Tank (6) 14’ dia x 18.5’ tall – 127,746 gallons
Process Units (MBR) (12) 41’ x 10’ x 8.5’ SWD – 312,813 gallons
Chlorine Contact Chamber (6) 10’ x 10’ x 8.5’ SWD – 38,148 gallons



Comfort 590 WWTF - Design Calculations

Flow 100,000            gpd

2 hr peak 400,000            gpd

Using 2% Flow for WAS Rate

Equalization Minimum Sizing WAS Rate 2000 gpd

2.5Q for 2 hours 20,833              gal

Sludge Storage Days 10 days

Disinfection Minimum Sizing Sludge Holding Minimum 20000 gal

4Q for 20 min 5,556                gal

Select Tank Size 21291 gal

Days Storage 11 days

Flow 300,000            gpd

2 hr peak 1,200,000         gpd

Using 2% Flow for WAS Rate

Equalization Minimum Sizing WAS Rate 6000 gpd

2.5Q for 2 hours 62,500              gal

Sludge Storage Days 10 days

Disinfection Minimum Sizing Sludge Holding Minimum 60000 gal

4Q for 20 min 16,667              gal

Select Tank Size 63873 gal

Days Storage 11 days

Flow 600,000            gpd

2 hr peak 2,400,000         gpd

Using 2% Flow for WAS Rate

Equalization Minimum Sizing WAS Rate 12000 gpd

2.5Q for 2 hours 125,000            gal

Sludge Storage Days 10 days

Disinfection Minimum Sizing Sludge Holding Minimum 120000 gal

4Q for 20 min 33,333              gal

Select Tank Size 127746 gal

Days Storage 11 days

Phase 2

Final Phase

Phase 1

Attachment - Design Calculations

Page 1 of 4



Comfort WWTF - Design Calculations

600,0002271

600,0002271

Attachment - Design Calculations

Page 2 of 4



Comfort WWTF - Design Calculations

2271 600,000 GPD

2271 2271 227 2271 2271

Attachment - Design Calculations

Page 3 of 4



Comfort WWTF - Design Calculations

Attachment - Design Calculations

Page 4 of 4



C:\Users\aupad\DC\ACCDocs\JAWastewater\165 - Comfort Texas Permitting TPDES\Project Files\DWGs\ComfortPermitting_AU.dwg,  9/30/2024 4:42 PM  Ash Upadhyaya©  Copyright 2024 - JA Wastewater, LLC - All Rights Reserved

SCALE: 1" = 100 FT.

0 10050 200

NN

WWTF

150' Buffer from WWTF treatment units

Access Road

Comfort 590 WWTF - Buffer Zone Map



© 2024 Microsoft Corporation © 2024 Maxar ©CNES (2024) Distribution Airbus DS 

C:\Users\aupad\DC\ACCDocs\JAWastewater\165 - Comfort Texas Permitting TPDES\Project Files\DWGs\ComfortPermitting_AU.dwg,  9/30/2024 4:38 PM  Ash Upadhyaya©  Copyright 2024 - JA Wastewater, LLC - All Rights Reserved

500

SCALE: 1" = 1000 FT.

0 1000 2000

NN

Applicant's Property

Discharge Point

WWTF

150' Buffer from WWTF treatment units

Comfort 590 WWTF - Site Map



© 2024 Microsoft Corporation © 2024 Maxar ©CNES (2024) Distribution Airbus DS 

C:\Users\aupad\DC\ACCDocs\JAWastewater\165 - Comfort Texas Permitting TPDES\Project Files\DWGs\ComfortPermitting_AU.dwg,  9/30/2024 4:38 PM  Ash Upadhyaya©  Copyright 2024 - JA Wastewater, LLC - All Rights Reserved

500

SCALE: 1" = 1000 FT.

0 1000 2000

NN

Applicant's Property

Discharge Point

1

2
3

WWTF

150' Buffer from WWTF treatment units

Comfort 590 WWTF - Original Photos Map



Frequency (%
)

SAN ANTONIO INTL AP (TX) Wind Rose
September 01, 2023 - September 01, 2024

​Sub-Interval: January 1 - December 31, 0 - 24

1.3 - 4
4 - 8
8 - 13
13 - 19
19 - 25
25 - 32
32 - 39
39 - 47
47 -

Wind Speed (mph)

N
NNE

NE

ENE

E

ESE

SE

SSE
S

SSW

SW

WSW

W

WNW

NW

NNW

0%

5%

Click and drag to zoom



Comfort 590 WWTF – Solids Management Plan

Attachment – Solids Management Plan
Page 1 of 2

The permit application includes three phases of flows as described below:
• Phase 1 = 0.100 mgd
• Phase 2 = 0.300 mgd
• Final Phase = 0.600 mgd

Estimated solids generation is based on the below listed criteria:
• Average Influent BOD = 350 mg/L
• Design Influent BOD = 350 mg/L
• Solids Generated = 0.98 Pound Solids per Pound of BOD applied
• Calculations are based on the average influent BOD, as stipulated in Chapter 217.250 for firm 

dewatering capacity.

(a) Operating range for the mixed liquor suspended solids in the treatment process based on design 
flow and projected actual flow at the facility.

Phase # Operating Range (mg/L)
Phase 1 8,000 – 12,000
Phase 2 8,000 – 12,000

Final Phase 8,000 – 12,000 

(b) Description of the procedure and method of solids removal from both wastewater and sludge 
treatment processes.

The sludge wasting pumps will convey sludge from the treatment basins to the sludge holding basin 
in final phase. The sludge wasting pumps will be operated manually by the operator. The sludge 
holding basins/tanks will be pumped as a semi-liquid onto a transport truck where it will be taken to 
a permitted landfill.

(c) Quantity of solids to be removed from the process and schedule for removal of solids designed to 
maintain an appropriate solids inventory.

Solids will be removed from the sludge holding basin on a 10-day rotation during final phase. 
Comfort 590 WWTF currently does not plan to process waste activated sludge from other 
wastewater treatment plants in liquid or cake form through its sludge processing facilities.

Solids Generated at 100, 75, 50, and 25 percent Design Flow:

Phase 1: 0.100 mgd
100% Flow: Solids Generation = (350 mg/l)(0.100 MGD)(8.34 lb/mg)(0.98) = 286 lb/day 
75% Flow: Solids Generation = (350 mg/l)(0.075 MGD)(8.34 lb/mg)(0.98) =  215 lb/day 
50% Flow: Solids Generation = (350 mg/l)(0.050 MGD)(8.34 lb/mg)(0.98) = 143 lb/day 
25% Flow: Solids Generation = (350 mg/l)(0.025 MGD)(8.34 lb/mg)(0.98) = 72 lb/day

Phase 2: 0.300 mgd
100% Flow: Solids Generation = (350 mg/l)(0.300 MGD)(8.34 lb/mg)(0.98) = 858 lb/day 
75% Flow: Solids Generation = (350 mg/l)(0.225 MGD)(8.34 lb/mg)(0.98) = 644 lb/day 
50% Flow: Solids Generation = (350 mg/l)(0.150 MGD)(8.34 lb/mg)(0.98) = 429 lb/day 
25% Flow: Solids Generation = (350 mg/l)(0.075MGD)(8.34 lb/mg)(0.98) = 215 lb/day



Comfort 590 WWTF – Solids Management Plan

Attachment – Solids Management Plan
Page 2 of 2

Final Phase: 0.600 mgd
100% Flow: Solids Generation = (350 mg/l)(0.600 MGD)(8.34 lb/mg)(0.98) = 1,716 lb/day 
75% Flow: Solids Generation = (350 mg/l)(0.450 MGD)(8.34 lb/mg)(0.98) = 1,287 lb/day 
50% Flow: Solids Generation = (350 mg/l)(0.300 MGD)(8.34 lb/mg)(0.98) = 858 lb/day 
25% Flow: Solids Generation = (350 mg/l)(0.150 MGD)(8.34 lb/mg)(0.98) = 429 lb/day



1

Leah Whallon

From: Janela Revilla <jrevilla@jawastewater.com>
Sent: Friday, October 18, 2024 6:32 PM
To: Leah Whallon
Cc: Jamie Miller
Subject: Re: Application for Proposed Permit No. WQ0016644001; Lennar Homes of Texas Land 

and Construction, Ltd.; Comfort 590 WWTF
Attachments: 2024.10.18_NOD_Response.pdf; Municipal Discharge New Spanish NORI.docx; SPIF Map 

(topo only, no imagery).pdf; USGS Map (topo only, no imagery).pdf

Follow Up Flag: Follow up
Flag Status: Flagged

Good afternoon Leah, 
 
Please see the attached NOD Response pdf and let me know if there's anything else you need. 
 
Have a good weekend! 
 
Thanks, 
Janela Revilla 

 

From: Leah Whallon <Leah.Whallon@Tceq.Texas.Gov> 
Sent: Friday, October 18, 2024 2:42 PM 
To: Janela Revilla <jrevilla@jawastewater.com> 
Cc: Jamie Miller <jmiller@jawastewater.com> 
Subject: Application for Proposed Permit No. WQ0016644001; Lennar Homes of Texas Land and Construction, Ltd.; 
Comfort 590 WWTF  
  
Good Afternoon, 
  
Please see the attached Notice of Deficiency letter dated October 18, 2024 requesting additional information 
needed to declare the application administratively complete. Please send the complete response by November 1, 
2024. 
  
Please let me know if you have any questions. 
  
Thank you, 



2

  

  
Leah Whallon 
Texas Commission on Environmental Quality 
Water Quality Division 
512-239-0084 
leah.whallon@tceq.texas.gov 
  

How is our customer service? Fill out our online customer satisfaction survey at 
www.tceq.texas.gov/customersurvey 
  



Jon Niermann, Chairman

Bobby Janecka, Commissioner 

Catarina R. Gonzales, Commissioner 

Kelly Keel, Executive Director